United States Industrial Environmental Research EPA-600/2-78-176
Environmental Protection Laboratory August 1978
Agency Cincinnati OH 45268

Research and Development

wEPA Treatment
of Wastewaters
From Adhesives
and Sealants
Manufacture
by Ultrafiltration

MW



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:
[...]
emulsions (as are found in adhesives manufacturing wastewaters);

6. Ultrafiltration is generally insensitive to shock loading. During
processing of streams containing latex, latex instability may
cause membrane fouling;

7. The ultrafiltrate will be essentially free of suspended solids
and will have a low 0il and grease content;

8. Heavy metals should be efficiently removed by ultrafiltration.
This is because the metals will be insolubilized by reaction
with negatively charged colloids and will not pass through the
ultrafiltration membranes; and,

9. The concentrate volume will be significantly less than that
produced in a coagulation-solids separation process.

Because of these characteristics of ultrafiltration this process has the
potential to be a viable alternative to double effect evaporation recom-
mended for subcategory B and C wastes with BPCTCA and BATEA standards.

In conjunction with the ultrafiltration process three methods of post-
treatment were studied: reverse osmosis (RO), activated carbon adsorption
(ACA) and chemical oxidation. These processes are all capable of removing
dissolved organic species from wastewater, thus lowering the ultrafiltrate's
biological and chemical oxygen demands. Also, with proper post-treatment
water reuse within an adhesives plant is considered feasible.

A



FIELD DEMONSTRATION SITE

The site of the field demonstration tests was the manufacturing facility
of the Dewey and Almy Chemical Division of W.R. Grace & Company located at
San Leandro, California. At this plant a variety of adhesives, sealants and
construction products additives are produced. Although over twenty "custom
tailored" products are manufactured at the San Leandro Plant, the product
1ine can be summarized into five basic categories. These categories are:

Product Identification Use
Water Base Sealant for jars, cans, caps, etc.
Cover and Drum Sealant for drums, large containers
Solvent Base Sealant (fast drying) for cans and caps
A Internally used latex product; added

to solvent base sealants

Construction Products

Additives (CPD) Various uses include: reducing water
content in concrete; reducing setting
time of concrete; improving pump-
ability of concrete, etc.

A1l products are manufactured in batchwise operations.

Wastewater is generated from the manufacturing of all products with the
exception of solvent base sealants. For these products, the cleaning
operations are "closed-loop". Table 7 details the principal raw materials
used in the manufacture of the other four product types. The most prevalent
raw material is styrene-butadiene latex.

Several other waste stream sources are present at the San Leandro
Plant. These include: periodic washdown of the crystal flux apparatus
(contains zinc ammonium chloride), CPD tank truck rinsing, cooling water
overflow and boiler blowdown.

A11 plant wastewater flows into a sump [estimated capacity 1.9-3.8 m3

(500-1000 gal) ] prior to discharge to the sewer.Approximately 19 m3
(5000 gal) of wastewater are generated per day .

12



€l

TABLE 7. PRINCIPAL RAW MATERIALS USED IN MANUFACTURE
OF SAN LEANDRO PRODUCT LINE

Product

Raw Materials

Water Base Sealant

Cover and Drum Sealant
HZH

Construction Products
Additives :

Styrene-Butadiene (SBR) latex, alcohol, small quantities of
xylene and toluene

SB Tatex, some neoprene latex

SB Tatex with clay fillers and antioxidants, isopropanol, sodium
nitrate, pinene resins

Sodium Tignum sulfonate, phenols, wetting agents




SECTION 2
CONCLUSIONS

This demonstration of adhesives and sealants manufacturing wastewater
treatment by ultrafiltration has been augmented by a review of a number of
post-treatment alternatives for the UF permeate. From this work three treat-
ment system options for adhesives and sealants wastes have been conceptual-
jzed and full-scale treatment costs have been projected for system
capacities of interest to this industry. In general, a high-quality product
water is produced by the UF system; however, it may contain (depending on the
manufacturing site) residual quantities of phenolic compounds and cyanide
which are in excess of Tocal Municipal Discharge Limitations. These
contaminants, which are incompatible with subsequent biological treatment in
publicly-owned treatment plants can be removed from the UF permeate by
either ozonation or reverse osmosis.* The results of the field demonstration
were compared to the preliminary contractor recommendations as presented in
the draft development document for this industry. The contractor's recommended
values for BOD and COD were not achieved by any combination of waste equali-
zation, ultrafiltration and post-treatment evaluated. The large capital
investments associated with double-effect Tiquid evaporation (the treatment
model presented in the Draft Development Document) may, however, severely 1imit
the use of such technology.

These general conclusions are supplemented by the following specific
findings:

1. Plant Effluent Characteristics

- The flow of wastewaters from the San Leandro Plant did not
follow any set pattern. This is because of the batchwise
nature of all manufacturing operations. Equalization of the
plant wastewater flow before UF processing is therefore
advisable.

- The plant effluent exhibited wide ranges in contaminant loadings.
For example, the effluent total suspended solids ranged from
59 mg/% to 70,800 mg/% and its zinc content varied from 2.4 mg/%
to 740 mg/%. Again, wastewater equalization prior to ultra-
filtration would be advisable.

- The suspended solids loading in the total plant effluent
averaged 10,600 mg/% during the field demonstration tests.
Gravity settling and/or flotation of a portion of these

* As indicated by laboratory-scale feasibility tests. These post-treatment
processes vemain to be demonstrated.

14



suspended solids would reduce the loading on the ultra-
filtration system and therefore lower the membrane area
requirement. This, in turn, would reduce the UF system
capital cost and would lower the UF system operating
expense.

2. Ultrafiltration System Performance Characteristics

- During treatment of the total effluent from the San Leandro
Plant the UF permeate averaged 100 mg/%2 total freon extractibles,
< 7.4 mg/2 non-polar freon extractibles, < 27 mg/%2 suspended
solids, 0.43 mg/% free cyanide, 3.6 mg/% total cyanide,

8,900 mg/2 BOD, 36,600 mg/% COD, 44.6 mg/% phenolic compounds
and 1.5 mg/% zinc. The average removal efficiencies for total
freon extractibles, non-polar freon extractibles and suspended
solids were 92.2%, 94.7%, and 99.6%, respectively. The UF
system removal efficiency for BOD averaged 24.0% and for COD
averaged 38.2%. The mean. zinc removal was 90.8%. Accurate
removal efficiencies for free and total cyanide could not be
calculated due to interference in the assays for these
contaminants. A treated effluent of the above quality is
acceptable for discharge under the San Leandro Municipal Dis-
charge Limitations with the exception of the phenolic compound
and total cyanide loadings. Surcharges would be imposed,
however, based on the suspended solids and BOD loadings. An
effluent of this quality does not conform to recommended BPCTCA
or BATEA standards for BOD and COD, subcategories B and C.

- The suspended solids 1oading in the UF permeate was typically
below 5 mg/2. Periodically, however, secondary precipitation
occurred which increased the permeate suspended solids loading
(during processing of the total plant effluent) to as high as
160 mg/ 2. The mechanism by which this secondary precipitation
occurs was not identified during this program. In Chicago it
was found that this phenomenon occurred with high bacteria
counts and Tow pH.

- The average plant effluent concentrations of cadmium, total
chromium, lead and mercury were below the San Leandro
Municipal Discharge Limitations before ultrafiltration. The
concentration of arsenic in the wastewater was below the
detection limit of the assay method employed (0.2 mg/2). Thus
discharge of the plant wastewater is not limited by any of these
constituents.

- Average flux for the Abcor, Inc. type HFM ultrafiltration
membranes during processing of the total plant effluent was
1.38 m3/m2-day (33.8 gfd). This flux was averaged throughout
six individual tests with a total operating time of 1021 hours
and is an economically acceptable design flux.

- Typically, a short duration (1/2-hour) detergent wash cycle was
capable of recovering membrane flux to acceptable levels. In
two instances, severe latex fouling occurred. The use of
mechanical cleaning in one case, and solvent cleaning with
mechanical cleaning in the second case were necessary to affect

15



membrane flux recovery. Membranes which are solvent cleanable
and membrane modules which can be mechanically cleaned (if
necessary) are therefore required for ultrafiltration of
adhesives and sealant manufacturing wastewaters.

- Continuous addition of surfactant to the UF tank was exercised
on two occasions during the field demonstration program. No
significant gain or loss in UF membrane flux or rejection char-
acteristics were observed. Therefore, surfactant addition (used
at the Chicago plant) is not viewed as a required process step.
If, however, fairly unstable latices are present in a plant
wastewater surfactant addition may be necessary to maintain
economic flux levels.

- Treatment of the total plant effluent less the CPD waste stream
during one field test and less the "Z" dispersion waste stream
in another test was performed in an effort to identify a "bad
actor" stream in terms of either membrane flux or rejection.
While no significant benefits in UF system performance were
gained by segregation of either stream, it was observed that
segregation of the CPD stream lowered the remaining plant
effluent phenolic compounds Toading to an average of 4.8 mg/%.
Even with this Tessening of the phenolic compound loading,
treatment of the total plant effluent was preferred over
stream segregation.

Post-treatment Process Evaluation

- Pilot-scale tests performed with the Grace Chicago Plant UF
permeate demonstrated the technical feasibility of reverse
osmosis post-treatment. However, membrane degradation during
one of the two experiments conducted 1imits the generalization
of these results. While phenolic compound and cyanide concen-
trations in an RO product water are predicted to be below
municipal discharge Timitations, BOD and COD loadings are
expected to be ~3X the values recommended by the contractor
as the draft BPCTCA, BADCT and BATEA standards.

- Carbon isotherm experiments with the Grace Chicago Plant UF
permeate indicated poor adsorption capacity for BOD and COD.
Therefore carbon adsorption is not considered a viable post-
treatment unit operation.

- Bench-scale ozonation tests on a sample of the San Leandro
plant UF permeate indicated the feasibility of this process
for phenolic compound and cyanide destruction. BOD and COD
content in the ozonated product water were each an order-of-
magnitude above the values recommended by the contractor as
the draft BPCTCA, BADCT and BATEA standards.

- Limited literature reviews on the processes of chlorination,
hydrogen peroxide oxidation and potassium permanganate oxidation
for phenolic compound and cyanide destruction were performed.
Each of these processes was eliminated from consideration as a
viable posttreatment alternative on either a technical or
economic basis.

16



4,  Conceptual Treatment System Design
- Three treatment system design options have been conceptualized.
These are:

Option 1. Equalization > Ultrafiltration>Discharge

Option 2. Equalization > Ultrafiltration™ Ozonation >
Discharge

Option 3. Equalization =~ Ultrafiltration™> Reverse Osmosis ™
Reuse and/or Discharge

The Option 1 system is capable of producing an effluent
meeting the Tocal municipal discharge standards if significant
levels of phenolic compounds and cyanide are not present in
the plant wastewater discharge. The Option 2 system is capable
of producing an effluent meeting Tocal municipal discharge
standards when phenolic compounds and cyanide are present in
plant wastewater. System Option 3 is capable of concentrating
phenolic compounds and cyanide producing an effluent suitable
for discharge. It may also produce a product water reusable
within the manufacturing plant. None of the three treatment
options described is considered capable of reducing the
adhesives and sealants manufacturing plant wastewater BOD and
COD Toadings to the BPCTCA, BADCT and BATEA Tevels recommended
in the draft development document.

5. Estimated Process Costs

- Purchased equipment costs were projected for each treatment
system option for each of three manufacturing plant waste-
water flow rates: 3.8 m3/day (1,000 gpd), 18.95 m3/day
(5,000 gpd) and 75.8 m3/day (20,000 gpd). One shift operation,
two shift operation and three shift operation was assumed for
the three system capacities, respectively. A matrix of
estimated purchased equipment costs (in thousands of dollars )

follows: . 34

System Plant Wastewater Flowrate (m°/day)

Option 3.8 18.95 75.8
1 $23.5 $52.9 $90.1
2 37.5 66.9 1041
3 38.5 77.9 125.1

These cost estimates exclude installation costs which are
highly site specific.

- Annual operating costs for three capacities of each system

option have been developed. The annual operating cost
projections (in thousands of dollars) are summarized below.

17



Plant Wastewater Flowrate (m3/dav)

System

Option 3.8 18.95 75.8
1 $8.84 $20.8 $52.8
2 11.0 23.7 56.8
3 13.2 29.9 74.3

- Sludge disposal costs vary from 15% to 31% of the total
operating expense. If an effective means of sludge de-
watering is identified operating costs could be reduced
significantly.

6. Comparison of System Options, 1, 2, and 3 Costs with the prelimin-
ary contractor report's BPCTCA, BADCT and BATEA Technology Costs

- The recommended BPCTCA, BADCT and BATEA technology presented in
the Draft Effluent Limitations Guidelines Development Document
for the Adhesives and Sealants Industry is double effect 1iquid
evaporation for similar types of wastewater to those under
consideration in this report. The following costs (in
August, 1972 dollars) were developed:

Plant Wastewater Flow Rate (m3/day)

22.7 37.9
Capital Costs
($000) 324, 412
Annual Operating
Costs ($000) 139 189

While these costs cannot be directly compared with the treat-
ment system Options 1, 2 and 3 costs, it is clear that

double effect liquid evaporation would require a capital
investment of from 4 to 6 times (using 1972 dollars) the

cost of the equalization/ultrafiltration and posttreatment
system costs (using 1977 dollars). Annual operating costs
would also be significantly increased if the contractor
recommended BPCTCA, BADCT, BATEA treatment model is employed.

7. Evaluation of a Full-scale Equalization/Ultrafiltration System
Treating Adhesives and Sealants Manufacturing Wastewaters

- During the early 1970's a dissolved air flotation system was
installed at the Chicago, I11inois plant of the Dewey and Almy
Chemical Division of W.R. Grace and Company. The system
improved the quality of the plant's effluent in terms of oil and
grease, however, due to the effluent's variability from hour to
hour, there were freguent periods during which the pollutant
levels were excessive. Even with modifications and improvements
to this treatment system it was projected that the effluent
would be out of specification (> 100 mg/% oils and grease) from
5% to 10% of the time. This treatment method was therefore
unacceptable.

18



- Pilot-scale ultrafiltration tests were performed and a full-
scale UF system (design capacity 81.9 m3/day) was installed in
1974 at a total cost of $180,000. This cost includes all
accessory equipment, tanks and piping and installation expenses.
The UF permeate oil and grease (hexane extractibles) loading
has averaged 35 mg/¢ compared to a Metropolitian Sanitary
District (MSD) of Greater Chicago specification of 100 mg/%.